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L Ed P T ih 4l QR10 3. 88V 998mAh/3. 88Wh (Rated) 1050mAh/4. 08Wh(Typical)
L AR Chinese
Name of Sample 3‘-&1 RECHARGEABLE LITHIUM ION BATTERY QR10 3. 88V 998mAh/3. 88Wh (Rated)
English 1050mAh/4. 08Wh (Tvpical)
b5 1123100253
Sample No.
ES™X Vs ASE I B PR AT PR 2 )
Consignor Dongguan NVT Technology Co., Ltd
A ESS RoEHifiete R A PR 2 )
anuracturer ongguan | echnology Co., Ltc
M fact D NVT Technol Co., Ltd
FaS
o 5 ik eIl Culgs MbrAuET D
=7 ST/SG/AC. 10/11/Rev. ?Unmnr!.l 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
3 - AT e bR T A1)
| AN - i
‘HK*T;E ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
= andh3R
A#‘;‘;rgn’i‘e W, HERE BT ,
PP Black and silvery Aluminum-plastics shell \ D
D s & Al . y N
HoiEZ B3 2023-10-17 AL B A 2023-10-21 ~ 2023-11-10 \
Accepted Date T'est Date \
; e SRS AW, R )y ol s ANAERG B IE e ARk o L
ﬁﬁdjﬁ B Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
EREI, AT ECE D GBS RAEHE T ) ST/SG/AC. 10/11/Rev. 7T&Amend. 1 38. 3fxifk s
2o
ﬁ?j']fé-";ﬁ The sample has passed the test items of UN Manual of Tests a
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Conclusion
% H W (Date) .
—%-I nf #8 HL e e i Rechargeable Single Cell Battery. /
)
Comment
FiE / B B2 AL
Consignor 523443
Address Post Code

Phof -(Zf 48 FAL %l@% %t @g
Approver: Checker: Compiler:
Title: AR A B S (Head of Electrochemical Testing Department)
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; = > A Q- 5, O
;?-_ o ﬁ@'liﬁ E] Zﬁ: 137/&%*52*3:’&%1‘?&7 *L\.;ﬂl pas Pty
_:J_ . i )\Jln% $% «a';ﬁ ‘é'l_{
Name of Test Standard requirement or The
No Test Result | Conclusion | R k
. et Clause Number of Standard emai
A CREARHE T
b e HEY ST/SG/AC. 10711 /Rev. T&Amend. 1 383 W0 | P % 1
T BEASEAD PR 2
1 Altitud BT. | . L See Appendix 1 i /
inuial o CSLs anc riteria dncc
- 2 LN Manual of 1 I Pyssnd
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3 -
Test T.1
AT Clie TbsdlF
it HEY ST/SG/AC. 10/11/Rev. T&Amend. | 38.3 X | W% 2
2 113 53[.’ = sg 3 25 1A /
Thermal test LN Manual of Tests and Criteria See Appendix 2 l'}'-ll;‘;ﬁ(l ‘
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38, 3 b
Test 'T. 2
WA GRS bl T
ﬁfd) Wy ST/SG/AC. 10/11/Rev. Té&Amend. T 38,3 il W & 3
3 . : 0T, 3 See Appendix - Lo |
Vibration UN Manual of Tests and Criteria =e6) BERBRALE 3 P-IlL::I.[j
ST/SG/AC. 10/11/Rev. T&Amend, 1 Section 38,3 gt
Test T.3
T Glis Bidsdt F
ik HE) ST/SG/AC. 10/11/Rev. TeAmend. 1 38.3 R | L4 4
4 YT A 2 i A ‘
Shock UN Manual of Tests and Criteria g "ovendigy P'lirél';wd '
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38,3 g
Test T. 4
Wt 1 Gtas kit T
T WEY ST/SG/AC. 10/11/Rev. TéAmend. 1 38.3 B0 | Tk % 5
5 BT, 5 a) s Appendix 5 Ok /
EXT.EI‘['.]&]. ?hort’ UN Manual of Tests and Criteria Pee ARpERE e |')r_ll-.::i:d '
circuit ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3 Ao
Test T.5H
A e Fs e
I HEY ST/SG/AC. 10/11/Rev. TeAmend. | 38,3 W | WEH3E 6
6 T 6 See A lix 6 Fa s .
Crush UN Manual of Tests and Criteria P e P-;;iﬁd d
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38,3 R
Test T.6
BCE Gl inbddk T
7 ) ST/SG/AC. L0/11/Rev. TeAmend. 1 38.3 B0 | [HE 4 7
7 5T, 7 gy % ok /
Overcharge UN Mainiiad -of“Tests N See Appendix 7 i /
anual o 'sts and Criteria doccp
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38, 3 Passed
Test T. 7
B CRBG A b HET
" MR {jﬂi)l, :T/H(;/«\:‘. 10/11/Rev. 7eAmend. 1 383 30 [ WIHE 8 ap
Forced discharge L< .\‘hmunl ol Tests and Criteria oke ApDENRLK: 8 P’Il Iwﬁd /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38, 3 -
Test T.8
BRI At IEGIR Y :21°C-23°C  AEGIREE : /%
Test Environment Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
A B /
/
Test Item
o LA I L
2 AL /
A 5
Subcontracted Test s aFERE | LA LiE ) y
Condition Subcontracted | Name Post Code
Laboratory R hE W45
Address Tel

L

P
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55 | AR R B L AR i JSE AL
No. Name of Test ltems Altitude simulation
. : XIE AT Befor RIEJE After i
#e | HERA & PLEGR AER A gk | FAGE| S
By Sample Status RE w5 ¥ F3&#E | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv OCV  |Other
No. /g N g AY % /% Event
001 | eprere ol 136127 | 4.45 | 13.6117 | 4.45 0. 01 100.00 | ©
002 | yeriE Rl | 135967 | 446 | 13.5955 | 4.46 0. 01 100.00 | ©
003 | oyequrrret | 13.6036 | 444 | 13.6022 | 4.44 0. 01 100.00 | ©
004 | ooyt | 13.5933 | 446 | 13.5033 | 4.46 0.00 | 100.00 | o
006 | soucrrs e WVILITRN0 | Cd a5 | 1a83te | 445 0.02 | 100.00 | o
' 25CYCHE A FoHL 0 =g = ‘ ‘ = )
006 250Y€ Fully chariiel 13. h678 4. 45 136672 4. 45 0. 00 100. 00 O
007 | soverorr e illimns mos il 488 | 13,5322 & 4.43 0.00 | 100.00 | o
008 | s rgioioae | 1378368 | 4.43%.| 13.5345 | 4.43 0.02 | 100.00 | ©
25CYCTE 2 T . - - v - \
009 | pseve .‘:f..T\-I'Z;ff;m.d 13. 6047 4. 45 13. 6038 4.45 0.01 100.00 [ ©
010 | poaiomsml | 13.5623 | 4.45 | 13.5606 | 4.45 0.01 | 100.00 | o

—= 0. This space intentionally
MR e ¢
AT Lr left blank

Hik: LR V-RA D-AAR R-2EL PRk 0-AwiR. RBRA. AR, R, RAKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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] 9 #ARA LA | AR
No. Name of Test Items Thermal test
Sl A S 1A
; : 27 Befi 25 After o
He|  Hans -t bl BB A | gpank| #laeE st
%5 Sample Status RE | FFREE Rz FF34 9, /5| Mass Loss| Residual | 3%
Sample Mass oCcv Mass ocvV OCV |Other
No. /g N /g Y /% 1% Event
001 | jpeanord | 18,6017 | 445 | 13.6107 | 428 0. 01 97.98 | o
002 | ol 1 13.5955 | 4.46 | 13.5940 [ 4.38 0. 01 98.21 | o
008 | oo e | 13602 1. 44 13.6014 |  4.37 0. 01 98.12 | o
004 | yeirorednl | 13.5933 .46 | 13.5903 |  4.38 0.02 98.21 | o
v L I BT .45 | 13.5311 | 4.38 0. 01 98.43 | o
006 | sl Eamaanr2 | 4 wall* 3060 | 4.%8 0. 02 96.18 | ©
007 | gome porei ot Wllma. 5322 I 488 | 13.5300 [ 4.35 0.02 | 98.19 | o
008 | soperrorlm, | 1388845 8 4 488 13.5820 [ 4. 36 0. 00 98.42 | o
009 | upereriit 1136038 | 4.45 | 13.6008 |  4.37 0.02 | 98.20 | o
010 o 13.5606 | 4.45 | 13.5603 | 4.37 0. 00 98.20 | ©

LR

This space intentionally
lelt blank

#ik: LR V-RmA DMK R-20E F-R K 0-RiR. RAR. LMK, RHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.

e 1

| -
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A5 5 AR B LA | )
No. Name of Test Items Vibration
2 Bk A iXIET] Before RIS After ek | #lewE | i
oy Sample Status RE FH0E RE FF#& -, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv oCcv Other
No. g Y /g N % 1% Event
001 | ookl 136107 | 436 | 13.6111 | 4.36 0.00 | 100.00 | o
002 | | ooeEml 1135040 [ 438 | 13.5943 | 4.38 0.00 | 100.00 | o
003 | o rhl | 13.60014 |  4.37 | 13.6015 | 4.37 0.00 | 100.00 | o
004 | oy ozl o 113.5903 | 4.38 | 13.5904 | 4.37 0. 00 99. 77 0
005 | |eromi 1135311 438 | 13.5316 | 4.38 0.00 | 100.00 | o
006 | . S0l N Eee I 4. 08 @8lII0REREe | B0y 48 0.00 | 100.00 | o
007 | o lai2,5300 [ 4. &F | 13.5303 |1 4.35 0.00 | 100.00 | o©
o8 | OCeEAG, | 1356889 [E= 4. 36| 13.5342 |24 36 0.00 | 100.00 | o
009 | aicEERl 1136008 |  4.37 | 13.6014 | 4.37 0.00 | 100.00 | o
010 e e 13.5603 [ 4.37 | 13.5608 | 4.37 0.00 | 100.00 | o

LR A

This space intentionally

lef't hlank

ik LR V-IRA D-ARK R-20E FRe K 0-AiR. LRA. AMIK, RakE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

e
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A% ,I #om R B % 4 i
No. ' Name of Test Items Shnek
s ) A 24 Sl 7A -
RIS A Befl 12 )E After T
*-f'gzr *‘f"i%;bk;& &L L cor ﬁk‘ = : }ﬁﬁ'iﬂli 3&'}%‘%}}— }i\:"f&l
PR Saiile St;us FE | FRLE| BT Fr#4d, JE | Mass Loss | Residual | FL%
Sample Mass ocv Mass ocv OCV | Other
No. /g AY /g A % 1% Event
001 | jercrorsrt ool 136111 4.36 | 13.6100 | 4.36 0.01 100.00 | o
002 | erom®me | 13.5943| 4.38 | 13.5041 | 4.38 0. 00 100.00 | o
WS 43 1
008 | jorene | 136005 4.37 13.6014 | 4.37 0. 00 100.00 | ©
004 | et | 135904 | 4.37 | 13.3898 | 4.37 0.00 100.00 | o
005 | |opeporst 1135316 4.38 | 13.5305 | 4.38 0.01 100.00 | o
006 | saore s rca BRIl 19%5652 |8 4. 2889 13. odd |, 25 0.01 100.00 | o
007 | speoreond SHNIENRg03 [ 4. 35 | 13,5208 |l 35 0. 01 100.00 | o
2CVCSE 2 3 -
008 | sserreerolt i letalinnas [ 4. 36 Hanaasdly |14 36 0. 00 100.00 | o
009 | sl 1 13.6014| 4.37 | 13.6008 | 4.37 0. 00 100.00 | ©
010 e 13.5608 | 4.37 | 13.5600 | 4.37 0.01 100.00 | o

25CYC Fully charged

o |\'9‘>’|’””S space. intentionally
L left blank

#iE: LR V-RA D-MR R-2E F-R K 0-Lh. RMA. LMK, LE. R,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 . R R B 4 AR Y

No. ’ Nimie o6f Test Ttenis External short circuit
Haths Mok el il SRS
Sample No. Sample Status Mee Extem/ztlc1 EHREnE Other Event

001 ; H(‘“Fﬂl’ftf‘;'f‘-’“ 56. 8 0

002 l(\(w;f;lﬂl_\/)\(ﬁlzaljllg:l d7.5 0

003 1(&(1(?51115:1\:;%&14 96. 8 L

001 O e e 77.3 0

005 l(\(l(;lflle‘\ﬁ\f;:l:Egul 96.4 o

006 I s e 56. 8 0

007 Hf?(?ﬁ?if; fﬁi%hui 56.5 0

008 Zn(f?r?iﬁ?\jﬁt‘%yd aT7.3 0

Yy

003 5 l}hl\}fllh;itL:g,ui 58.0 0

010 zq(ffr?‘gﬁﬁfﬁ{}:—m 57.9 0
LI 4 This space in|;t1i1n“lkioml ly left

&ix: DRIk R-#LE F-A K 0-Mkh. ALK, Ra#E.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

ST B

T e %



AL TR AR AT R3]
¥ R & - ARG
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 6

NO. 1123100253

8/11
A% ; BAEE £ | ST
No. Name of Test Items Crush
¥ o = B
Hems kA M#?%\@f@ma VRN
ax. bxter emperature -
Sample No. Sample Status una\. emp Other Event
p & C
1CYC 50%7EHit 9,
011 1CYC 50% Capacity 24.0 0
’ 1CYC 50% 78 ht oo
012 1CYC 50% Capacity 23.2 0
’ ICYC S0%7% i 09 C
013 1CYC 50% Capacity 23.9 0
1CYC 20%7%ht i :
4 09 Q
014 1CYC 50% Capacity 23.9 0
. ICYC 50%7F & e
015 1CYC 50% Capacity 23.7 0
25CYC 50%7 1] :
016 95CYC 50% Capacity 23.-1 0
25CYC HO%EE i
017 25CYC 50% Capacity 23.3 0
25CYC 50% 7 it o
II= 95CYC 50% Capaci ty 23.3 0
25CYC 50% 7k e
Ol 25CYC 50% Capacity 235 0
’ 25CYC 50%7% it .
2 )
020 25CYC 50% Capacity 23.9 0
BLF 25 [his space intentionally left

blank

&iE: D4R F-RK 0-RfR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

e |
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A% . BAAA LM |
No. Name of Test Items Overcharge
kT ok A HE a3 %
Sample No. Sample Status Other Event
P p
1CYCHE AT A HY
021 ICYC Fully charged 0
ICYC Fully charged
= 1ICYCrE A ai 0
023 ICYC Fully charged
1CYCHE 4 ikt
)
024 1CYC Fully charged C
] 25CYCIE 4 Al :
)
025 25CYC Fully charged b
A 25CYCHER AL
026 25CYC Fully charged 0
57 25CYCTE4s e HL
027 95CYC Fully charged ()
25CYCEa eIl
028 25CYC Fully charged 0
w—F,}[\ g This space intentionally lelt blank

#HiE: DR F-AL K O-RMEIR., ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

S
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F5 8 AW B L AR ity ohil] 8 HL
No. Name of Test Items Forced discharge
Hodhs Haaks HAbI 2.
Sample No. Sample Status P
029 1CYC lF(Jl(lJ\Lj; ifﬁvlllin-gmz 0
030 1CYC ]F(xrlrlJ\L fﬂr’f{. 'Illiil'gvd 0
031 1CYC lr[l}]CIJ\_L ’f;iji%‘,li%ll‘gx‘li 0
032 1CYC lkcl:{ﬁjf %ifﬁf}lin'gml 0
033 10YC ll{l}l[iJ\T- ?;irji:[}%ngp(l 0
034 1CYC Il(u\ﬁ}\L ‘jl:i}ziﬁn‘gml 0
035 1CYC lE(L}lfljwt: i?iﬁ::{r.‘ll%n'gml 0
036 1CYC g}ﬁ ﬁilﬁ;ﬁngccl 0
037 ICYC ligzrlcliﬁ?ij‘ﬁ-ﬁu-gml 0
038 1CcYC ]l(l?lFIJ\L?I:Tf[#nmi 0
039 23(\(21[{?1(17\1_ /.]; I'Jl%"lliu'gt-d 0
040 25(‘\’(? ??Cl?-lclitﬁﬁirﬁjﬁu-gm 0
041 23(\(23(;:]{11\1 Tijﬁ‘lllllnrm-d O
042 25CY (JGFCJILIJ\L ﬁ:; ijﬁ‘lf%n'gml 0
043 25CY :?25;3.1(‘153 Tini[}%. rged O
044 25(7&’(1l5|§?.1(: 1‘7_\};?_151]151;%.1‘;;.”1 O
045 zﬁn‘S’L:ZEFC{Tf 1{? j:irﬁ-lll;lnmml 0
046 2%(\[21(1?1C13\L /(l;ibz-lllllu]‘gz d 0
047 25(:\1? 3;1?1(1}:’ /(’fiz%»lll{lﬁn-gz-cl 0
048 25(‘\'(?5;31()1? :'; iE-llEuml 0

#Fix: DMK F-ALK O-RAHIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

2N F

U o\
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